EPA-600,/2-76-251
November 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4, Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
TECHNOLOGY series. This series describes research performed to develop and
demonstrate instrumentation, equipment, and methodology to repair or prevent
environmental degradation from point and non-point sources of poliution. This
work provides the new or improved technology required for the control and
treatment of pollution sources to meet environmental quality standards.

This document is available to the pubiic through the Nationa! Technical Informa-
tion Service, Springfield, Virginia 22161.



EPA-600/2-76-251
November 1976

CONVENTIONAL TERTTARY TREATMENT

by

Thomas P. O'Farrell
and

Dolloff F. Bishop

EPA-DC Pilot Plant

Contract Number 14-12-818

Project Officer

Dolloff F. Bishop
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental
Research Laboratory, U.S. Environmental Protection Agency, and approved
for publication. Approval does not signify that the contents necessarily
reflect the views and policies of the U.S. Environmental Protection

Agency, nor does mention of trade names or commercial products constitute
endorsement nr recommendation for use.

ii



FOREWORD

The Environmental Protection Agency was created because of increasing
public and government concern about the dangers of pollution to the health
and welfare of the American people. Noxious air, foul water, and spoiled
land are tragic testimony to the deterioration of our natural environment.
The complexity of that environment and the interplay between its components
require a concentrated and integrated attack on the problem.

Research and development is that necessary first step in problem solution
and it involves defining the problem, measuring its impact, and searching for
solutions., The Municipal Environmental Research Laboratory develops new and
improved technology and systems for the prevention, treatment, and management
of wastewater and solid and hazardous waste pollutant discharges from
municipal and community sources, for the preservation and treatment of public
drinking water supplies, and to minimize the adverse economic, social, health,
and aesthetic effects of pollution. This publication is one of the products
of that research; a most vital communications link between the researcher and
the user community.

This report describes pilot testing of physical-chemical treatment for
the reduction of residual pollutants in secondary effluent. The residual
nutrients and organic materials are efficiently removed to low levels to
prevent accelerated eutrophication.

Francis T. Mayo, Director
Municipal Environmental Research
Laboratory

iii



EXECUTIVE SUMMARY

The objective was to evaluate conventional-tertiary treatment
consisting of primary sedimentation, step aeration, two-stage or
single-stage (lime-sodium carbonate) high pH lime clarification, ammonia
stripping, filtration, neutralization, and activated carbon adsorption
for potential application as an AWT Plant in the District of Columbia.

The secondary effluent from the EPA-DC Pilot Plant's step aeration
process was fed, usually with an average flow of 58,000 gpd and a diurnal
variation of 33,000 to 100,000 gpd, to a physical-chemical treatment
system consisting of either one or two lime treatment solids contactors
(with a recarbonation tank in the two-stage operation), an air cooling
tower (for ammonia stripping), dual-media filter, a neutralization tank
and a small activated carbon column (laboratory pilot scale - 0.32 gpm
flow). Each clarifier was divided into 4 zones; a primary mixing zone
(rapid mix), a secondary zone (flocculation), a clarification zone and a
sludge densification zone. Solids from the densification zone from each
clarifier were externally recycled at 10 percent of average flow to either
the primary mixing zone or to the recarbonation tank. The clarification
system was designed for a maximum flow of 100,000 gal/day with a maximum
overflow rate of 2,000 gal/day/ftz. The system was usually operated on
a diurnal cycle with a maximum to minimum flow rate of about 3:1.

During the two-stage clarification operation, the pH was reduced
to approximately 10.5 in the recarbonation tank where the average contact
time was 15 minutes. Five mg/l of ferric ions were added to the primary
mixing zone of the second clarifier to improve the flocculation of the
precipitation column carbonate. Single-stage operation consisted of
pumping sodium carbonate solution to either the primary or secondary
mixing zone of the first clarifier to precipitate the excess column ions.
The recarbonation tank and second~stage clarifier were eliminated.

Ammonia air stripping was applied to the second-stage clarifier
effluent at pH 10.5. The stripping system included five crossflow cooling
towers, each packed with polyproplylene grids. The water was pumped to
a distribution box located on the top of each tower and flowed downward
over the grids. The air was drawn countercurrent to the flow of water,
between towers and crossflow within the packing of each tower.

The filtration system consisted of a splitter box followed by two
gravity fed dual-media filters. The filters were backwashed for 10
minutes by a sequential surface-wash backwash system. The flows of the
surface-wash and backwash system were 3 and 20 gal/min/ftz, respectively.

iv



A side stream of the filtered effluent was neutralized to pH 7-8
and pumped through four 3-inch activated carbon adsorption columns. At
a constant rate of 0.32 gal.min, the loading to the column was 7 gal/min/
ft2 with a total empty bed contact time of 30 minutes. The columns were
manually backwashed every day at a rate of 15 gpm/ftz.

While the tertiary treatment demonstrated excellent removals of
phosphorus and organic carbon, the nitrogen removal by ammonia stripping
was not satisfactory for the District of Columbia treatment requirements
because of air temperature effects on the stripping process. Specifically,
two-stage lime precipitation of a good quality step aeration effluent in
the solids contactor units produced low residuals of 0.13 mg/l of phos-
phorus and 2.1 mg/l of BOD. Dual-media filtration of the chemically
clarified effluent reduced phosphorus and BOD concentrations to 0.09 mg/1l
P and 1.4 mg/l, respectively.

Single-stage clarification (ph 11.5, sodium carbonate addition)
with a good quality secondary effluent produced a phosphorus residual
of 0.53 mg/1l as P in the clarified effluent. The carryover precipitated
phosphorus, however, was filterable as filtration produced an effluent
with an average residual phosphorus concentration of 0.10 mg/1 P.
Operational difficulties in the pumping of sodium carbonate solution
produced a carryover of excess soluble calcium ion into the filter. The

post precipitation of these ions as CaCO3 in the filters caused cementation
and channeling of the filter.

Recalcined lime, with recoveries up to 75% of the total solids slurry,
was recycled to the clarification system without a loss in efficiency of
the tertiary system. With filamentous growths in the activated sludge
system, high organic solids concentrations entered the first-stage

clarifier, produced slurry pool instability and reduced the treatment
efficiency of the system.

In the ammonia stripping studies with inlet water and air temperatures
of 25°g (77°F) and 24.4°C (76°F), respectively and an air to liquid rate of
327 ft2 air/gallon liquid, 80 percent of the available ammonia was air
stripped from the effluent for the two-stage lime system at pH 10.5. A
reduction in inlet air temperature to 6°C (43°F) reduced the removal ef-
fiency to 56 percent. At pH 10.5, the calcium carbonate scale rate was 16
mg/l CaCO_,. Activated carbon adsorption removed 55 percent of the total
organic cgrbon from the neutralized filter effluent with an average residual
of 3.7 mg/1.

The results on the District of Columbia wastewater further confirm
earlier work on the treatment capability and reliability of tertiary
physical-chemical treatment for the removal of phosphorus and carbon. The
work also demonstrated the limitations of ammonia stripping for nitrogen
removal. The design data, the operating experiences, and the process
limitations are thus valuable in the area of production of high quality
water for very high water pollution control standards and for water reuse.



This report was submitted in partial fulfillment of Contract No.
14-12-818, by the Department of Environmental Services, Government of
the District of Columbia, under the sponsership of the Office of Research
and Development, U.S. Environmmental Protection Agency. Work was completed
as of October 1971.

vi



Foreword

CONTENTS

Executive Summary

List of Figures

List of Tables

Acknowledgments

I Introduction

I1 Conclusions

III Recommendations

IV Experimental

A Operation and Results

VI Overall System Performance
VII References

VIII Bibliography

vii

Page
iji
iv
viii

ix

12

25



LIST OF FIGURES

Number

1 Tertiary Pilot Plant System
2 Solids Contactor
3 Ammonia Air Stripping System

4  Ammonia Concentration as Affected by Biological
Nitrification

5 Calcium Carbonate Scale Affect on Air Flow Rate

viii

Page

11

21

24



LIST OF TABLES

Number

Tertiary Operating Conditions
Operating Variables

Phosphorus Removal for Single and Two-Stage Lime
Precipitation of Secondary Effluent

BOD Removal for Single and Two-Stage Lime Precipitation
of Secondary Effluent

TOC, COD and Suspended Sclids Removal for Single and
Two-Stage Lime Precipitation of Secondary Effluent

Solids Balance Data for Secondary Effluent Operation
(October 1970)

TOC Removal by Activated Carbon Adsorption

Tertiary System Performance

ix

13

15

16

17

19

23

26



ACKNOWLEDGMENTS

The pilot system was constructed, maintained and operated by the EPA-DC
pilot plant staff under the direction of Robert A. Hallbrook, chief
mechanic; Walter W. Schuk, chief instrument technician; George D. Gray,
chief operator; and Howard P. Warner, chief analytical chemist. Alan B.
Hais maintained and operated the carbon adsorption system.



SECTION I

INTRODUCTION

As a result of the Potomac River-Washington Metropolitan Area Enforce-
ment Conference, 1969 (1) the District of Columbia's Water Pollution
Control Plant was required to attain high removals of carbon, phosphorus
and nitrogen prior to discharge to the Potomac River. To meet these
requirements, various treatment systems for the removal of C, P and N
were studied at the EPA-DC Pilot Plant in Washington, D. C. One of the
systems studied consisted of primary, secondary and tertiary (physical-
chemical) treatment and is described as conventional-tertiary treatment.

Tertiary treatment has been applied to secondary wastewaters for the

removal of phosphorus, nitrogen and organic carbon (2) (3) (4)(5)(6), and
usually includes the following unit processes: chemical clarification
(alum, iron or lime), filtration, ammonia removal (ion exchange, breakpoint
chlorination or air stripping) and activated carbon adsorption. Lime
precipitation has generally been selected, over use of alum and iron salts,
as the prime chemical clarification process since it produces a treatable
sludge with a high pH which can be used in conjunction with ammonia air
stripping. Alternate methods of chemical precipitation have been used
depending on the relative hardness of the wastewater and on the relative
phosphorous removal required. A high pH ( ~ 11.5) lime process with one or
two-stages is generally applied to waters of moderate alkalinities (100-200
mg/l CaCO,), while in areas of higher alkalinities (~ 250 mg/l CaCO,), a low
pH (‘“9.5? single~stage system may be used. The high pH (~ 11.5) operation
produces water from which ammonia may be air stripped (7). Experimental
studies reveal that phosphorus residuals of less than 0.2 mg/l as P (8)
have been obtained with the high pH lime process while residuals in the
vicinity of 0.5 mg/l as P (9) are typical with the low pH process.

In the high pH lime process, lime is added to the wastewater to increase

the pH above 11.5 and to precipitate the bicarbonate, phosphorus and
magnesium ions according to the following reactions,

H

Ca + HCO3 + OH CaCO3 + H20 )

5ca’t + 3H.POT + 708 > Ca.OH(PO,). + 6H.0  (2)
Y0, 5 4’3 2

Mgt + 2007 > Mg (om), (3)



The magnesium hydroxide formed is an excellent coagulant aid and flocculates
the organic solids and the precipitated inorganic solids. However, the
amount of lime required to attain pH 11.5 produces an excess of calcium ions
in the wastewater. Two methods can be used for the removal of the calcium
ions. One consists of recarbonation of the first-stage clarified effluent to
pH 9.5-10.5 with carbon dioxide to precipitate the excess ions as calcium
carbonate according to Equation 4. This precipitation is settled in the
second-stage clarifier. Alternately the addition of sodium carbonate into
the first-stage clarifier can be used to precipitate the calcium ions as
calcium carbonate without requiring a second sedimentation stage. This
reaction is described by Equation 5.

ca™ + 20m + co, > CaCo, + H,0 %)

+ + =
Ca’’ + 2Na' + CO, = caco, + onat (5)

Thus the high lime process has two basic modes of operation, single-
stage sedimentation with sodium carbonate addition and two-stage
sedimentation with carbon dioxide addition between the stages. In either
the single or the two-stage system, the effluents may be neutralized by
additional carbon dioxide as shown in Equation 6.

OH + CO2 > HCO3 (6)

In the low pH system, lime is added to increase the pH to approximately

9.5 and precipitate a portion of the bicarbonate ions (Equation 1)

as calcium carbonate and most of the phosphate (Equation 2). The mag-
nesium ions generally are not precipitated. Calcium ions are not in excess
and recarbonation is not required unless neutralization of the effluent

is desired. The sludge produced during any of the lime precipitation pro-
cesses is thickened, dewatered and fed to furnaces for recalcination. The
recalcined lime is returned to the system while the stack gas containing
approximately 10 percent carbon dioxide is used for recarbonation and
neutralization.

Following chemical clarification, filtration is applied for additionmal
solids and phosphorus removal. Mixed bed filtration (sand and coal, or
garnet, sand and coal) has been successfully applied to lime treated
secondary effluents. To prevent the possibility of calcium carbonate scale
within the media, the clarified effluent should be neutralized to less

than pH 8 prior to filtration.

Three methods are available for removal of nitrogen by tertiary treatment
and are: breakpoint chlorination, selective ion exchange and air stripping



of the ammonia. All of these processes remove nitrogen only in the form
of ammonia, and therefore, in the tertiary mode must be applied to a non-
nitrified secondary effluent. Breakpoint chlorination requires contacting
a neutralized or non-neutralized filtered effluent in a highly mixed,

pH controlled system with chlorine at a chlorine to nitrogen ratio of